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APPENDIX -D

Acoustic specialist training certificate

EC i DataKustik

WAW TOEC [T WWW OATARLS T ComM
CERTIFICATE
OF
ATTE
THIS CERTIFIES THAT

Mr. MOHAMMED GAMAL ABDULRADI ALSAYED

HAS SUCPESSEULLY COMPLETED THE
THAININGPROGRAM FOR

Bullding Acoustic Test

Hutd on 12-14 June 2018, in Doha - Qatar

it
SEEN(\ T e
=
F 4

Middle East Regional Managar
Ph.D, Eng. Michel KARROUM

14.08:2018
LR

Fage 130f 13
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Arab Center Syl j Sjall

For Engineering Studies B e

TEST REPORT ON THERMAL TRANSMISSION PROPERTIES BY MEANS OF THE HEAT FLOW METER APPARATUS

ACES Client il SOLUTIONS FOR BLSSINESS & TRADING Repnrt Mo, ER[R20050265

Chwnir NP Ditee Reporied 19:07.20

(] L (NP Somiple No. TMB200 19333

Prajeet Cilent Ruquest No. TMQ200]0aer

(Comsuliunt NP Client Rofarence Full Pagimeu s Advnee

[Contractor HLP Project No,

Project Name Private

HClent's. Sample Deadription EPS Cemen Light wiiglit Pane| Sample Locared By A

Swarce R Sampled By Cligut's Tegs

Samjile Locatios NP Sastipling Date 14:07-30

Samiple Reference FLF Sumnpling Method ASTMCTIS-AT

Teat Methmi ASTM C31%-17 Sample Bre in By CTiznt's Rep,

| Test Method Var, Hil Dared Recoived 120720

Tasted By Arif Dated Testud 180720

ears N D formusteon ool Ty she Cliss WA M Tty

Vst Resnlty:

Samphe Dimension a8 Tested
Thorimal Condietivity Thirse! Couhustmos
(il = fU-Valug)

Length Widih Thitkmuss. o Wik
{mim} (mm} iz}

Remarks 2 “Thetest results relaled anly io-the specimenty) tedred
~Tius ez report:shafl not be reprodiced axcepl m il vitkaut writlen approval froem ATES.

o0 o"Jl‘l,I]u o I Eng Ghaleh Al-Zubi

Dipypty Branch Maniger
ViR

FANE L8 A VET e Sl HAVE YL AV Y ) ke A ] VROV L
PO.Box : 19579, Doha, Qatar Tel,: #9744 870 141 Fax: +974 44 870 | 46

MCIRIEMTED E-mail: acesdoha@ades-inboon  www.aces-Intcom
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Arab Center Supallj Sli

For Engineering Studies e Ll

EST REPORT ON RESISTANCE TO CROWD PRESSURE TEST OF EPS CEMENT LIGHT WEISHT PANEL

Fuge | of |

NTES Tl (CINT SOLUTIONS FOR BUSSINESS & TRADING Repait No, T R20050267

@vimer b Diafe Reporieid [9:07-2

FNIC wP Sumpfe N TMS20019333

Project Client. L Request No. THIQIODTDOG2

Cansultan) N.E Clien t Relerenoe ull Pagmant i Advance

(Contracton LA Project X

Prraject Mame Prlvate

Siemple Description EPS Cement Light weght Panel Sample Ligated By Sippla's Mepteummitive

Saniple Source / Supplier [NP Sampled By Ciieril's Rep

Snmple Licafion P Sumpling Date A

TR Na, P, Casting Daie

List Size NP Santpling Method

Aze of Gpevimmen{Davey  |MIA Sample Size | Sumple

Sumple Bre. Tn By N
Date Received 180720

[ Fese Mushod B S234-2:1592 Anes: G

| Test Method Var, it Diate Testar |8-07-20

K ' il Tested By Anl’

Wi N e it st iy £ Wk 2 3 o

Applied Sustnined 5usl;::l::lonrm: Deflectinn Residduil Deflection Test Reault.

Load [ (o} {nrm] {As tondition af the specimen rested)

Lowd Na.

Preload of 200 & 18 -7 Passed {No Damage or No Crack)

[ REL AT . Pussed (No Damage.or No Crack)

15 ki Paszad (Mo Dumage o No Crack)

Tussed (Vo Damsge oe Na Crisck)

Theve ahall be no sollapse ne damage)
that would Fendér the partition
BE 5234-2:1902 Requlrement lungerous, dhae to any of ity parts
becaming dislodged arshorered, In
o manner that couldl chuse njury.

Remarks - The tes resulis relatad 'onfy ro the spesimenis) tested
= The wnll nsseinhly 16 composed of Coborm (H-Beam) 13051308 dlick. lesgib of 62 50mrm, Cofomn (H -Bea)| 00% 100s6mum: ek
lengiby of 6250mm, S ik C-Clisnned (10050, length of §900m) and mighe bar (5830 mm. f=n arhnf SO0,
Theat b gar §5 mm birween-He sl jane] and caiem e

AT B
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TEST REPORT ON I'ULL DOWN TEST
Pagz | of'1

ACES Clienl CINI SOLUTIDNS FOR BUSSINESS & TRADNG Riport N, TMRIOESHZIY

Dwtek N Date Reporied |2y

PAaIC NP, Sam ple No. TRMS20(19353,

Project Cliimt NE Request No, TaQaonioesy

(Consuliant WP Chient Reference Tull Paymeit it Advance

(Contractor NP PFroject No, =

Froject Nitme Privare

Snmple [D Az Below Sumple Located By Supplist's Representitive

Source NP Date of Fixing =

Test Location HE. Date of Testing 18-07-20

Sample Location
Coarifinates (XD}

IR N HE, MNumbier of Tesis As Below

WA

Tost Methad ntermal Procedurn Type of Base Marerm| EPS Casnunr Laght weight Pape]

Method Variation | Nil Amblent Temp. ' M7

B Tyme with banging nad Concrete Ags M

Mpisture Condithon = |- Teatid By Arif

Testing Loeafion

ing Locatle ACES Lab 5841 :
Testing Lacatlin ab S5t 41 Induserial firea Cosritinates (QND)

EZ2L6T |-M. 319307

N N (elivoie b frmoman e preeod b i (e HA Nl dppfoaki

Test Resielis:

Adavimum Applied Lsod Relutive Movemen)

Samplo D iy Thaion

Failirry Type.

Mo Failure

Hmm dis: Anchor Balt Embedded on EPS
Cepmnent Lightweipht Panal

Mo Failors

Remarks - Thi test results refored only to the specimens) festad:
“Thirs test repon shall not be reproduced except in il without writes spproval from ACES:

Eng. Ghaleh Al-Zub)
LUl Deputy Braneh Monager
L ¥ 7.

0005280 w/.s
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IAS FC:Box - 19579, Doha, Clatar Tel.! +974 44 870 14) Fax #974 44870 146

NCCAEMIED E-mail: aresdoha®aces-nl.com  wwwates-inlcom

O\




WALI. wdigo Wiellho S jo jlI Slall ¢ 60l (521gS

(sb3 0>93) e

p
‘4
L

Arab Center

For Engineering Studies

/= =
tSuyllj Syall

IS S -

TEST REPORT ON COMPRESSIVE STRENGTH OF EPS CEMENT LIGHT WEIGHT PANEL

Page 1 o1

ACES Client

CINI SOLUTIONS FOR BUSSINESS & TRADING Report No,

TMR20030274

Owner

MLP, Date Reported

15-07-20

PMC

NFP. Sample No.

TMS20019333

Project Client

NP, Request No.

TMQ20010062

Consultant

NP Client Reference

Full Payment in
Advance

Contractor

NP Project No.

Project Name

Private

Clieat's Sample Description

EPS Cement Light weight Panc] Sample Located By

Supplier's Rep

Sample Locatlon

NP, Sampled By

Client’s Rep.

Sample Location
Coordinntes (QND)

Source [ Supplier

NP, Sampling Date

18-07-20

Sample Reference

NP Sampling Cert.

NP

IR No

NP Sampling Method

N.P.

Lat. Na,

NP Nominal Size

FODx 1003100 mm

[ Test Method

BS EN 772-1 Sample Bre. in By

Client's Rep.

(Mathod of Variation

il Dated Received

[B-07-20

Tested By

Arif Dated Tested

[B-07-20

Test Location

Testing Location

ACES Lab 8t 41 Industrial Area
L 41 Industrial Area |Coerdinates (QND)

E.221671-N.379307

Note: NP ndieoies fnfirmotion nod peovided by the Cliaon

A ¢ Next Appticsable

Spec,
Noy

Dimensions
(mm)

w

Max, Load at Failure
(kN)

Comp, Strength
{Nimm®)

100 305

.05

100

196

100

1.86

Average

2.96

Remarks : -The test results rel;

|l||||]'|||ll|5|||[ﬂ|!|l|||||“
0005261221

ated only Lo the specimen(s) tested

-~
"This test rport shall not be reproduced except in full, withaut written approval from

Eng.Ghaleb ubi
Deyt}' Branch Manager

3
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5.0 PRODUCT IDENTIFICATION

The test sample consists of EPS Cement light weight panel having the physical characteristics stated in
the Table No.2

Table No.2 — Physical characteristic of product

Mass per unit ‘
Nominal area
Thickness (analytical |
(mm) determination)
(kg/ m?)

Width Height

Sample Description (m) ‘ (m)

EPS Cement light
weight panel

( Thickness 100 mm) 2.400 2.530 100 - 65

~isagreen building material @ |
The EPS Cement light weight panel (100 mm thick.)|is a green building material| which can be used

for commercial, industrial and residential construction. It has density 649 kg per m,

6.0. MEASUREMENT OF SOUND TRANSMISSION IN ACCORDANCE WITH BS EN ISO
10140-2.

[n the laboratory, airborne sound transmission is determined from the difference in sound pressure
levels measured across a test sample installed between two reverberant rooms. The difference in
measured sound pressure levels is corrected for the amount of absorption in the receiving room. The
test is done under conditions which restrict the transmission of sound by paths other than directly
through the sample. The source sound field is randomly incident on the sample.

The test sample is located and sealed in an aperture within double wall between the two rectangular
reverberant rooms, both of which are constructed from solid block with reinforced concrete floors
and roofs. The partition wall has a dimension of 2.4m wide x 2.5m high and 410mm nominal
thickness and forms the whole aperture of the common area between the two rooms.

One of the rooms is used as the receiving room and has a volume of 77.5 cubic meters. It is isolated
from the surrounding structure and the adjoining room by the use of resilient mountings and seals
ensuring good acoustic isolation. The adjoining source room has a volume of 63.3 cubic meters.

Broad band noise is produced in the source room from an electronic generator, power amplifier and
loudspeaker. The resulting sound pressure levels in both rooms are sampled using a moving
microphone with sweep radius 1 m and connected to a real time analyzer. The signal is filtered into one
third octave band widths, integrated and averaged. The value obtained at each frequency is known as
the average sound pressure level for either the source or the receiving room.
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APPENDIX — A

Sound reduction index according to ISO 10140-2
Laboratory measurements of airborne sound insulation between rooms

Client: CINI SOLUTIONS FOR BUSSINESS & TRADING Date of test: 15-03-2020
Description and identification of the test sample: EPS Cement light weight panel (Thickness 100 mm)
Area 5 of separating element: 6.0 m*

Source room volume: 63.3m?
Receiving room volume: 77.5m?

R Rw
{one—?hird Reference (150 717-1) :Leqw:irr-tr\; Fr:rr;ie: :icjzil:ﬁ Stg :?hle?_l}
octave)
dB

50 9.1

63 24.2
20 27.2
100 | 295
125 31.8
160 35.8
200 37.2
250 40.1
315 41.8
400 44.6
500 46.9
630 43.2
800 51.2
1000 53.8
1250 55.2
1600 551
2000 55.3
2500 53.8
3150 55.0
4000

56.7
5000 57.2

Frequency
f

== == Shifted curve
Hz - :

'

1

1

1

i

[
i

[

[

1

]

'

T

b

]

1

]

1

]

'

'

|

l

|

|

1

|
—b

Apparent sound reduction index, R', dB =

=] =]
(=] L
| oo™

= -

APNISN, O [ N -

Frequency, i, Hz &

e R RIS S S ————

Rating according to 150 717-1
RwlC; C) =47 (-1;-3) dB Csaais0

Evaluation based on Laboratory measurement Cr 503150
results obtained by an engineering method

No, of test report: Name of test institute: ACES

Date; 15-03-2020 Signature: Mohamed Jamal
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